



MCN40.B01 爆炸圖 B 2019/02/11

MCN40		<i>NOTE: When ordering spare parts. Please state the part name and part number.</i>									
Item	Part NO.	Description	Q'ty	Item	Part NO.	Description	Q'ty	Item	Part NO.	Description	Q'ty
1	101493	Screw M5 X 12	1	33	100174	Roll Pin	2	65	100571	Lock Nut M5	3
2	101494	Bushing	1	34	100966	Roll Pin	2	66	104034	Bracket	1
3	101495	Exhaust Cover	1	35	100063	Trigger Valve Unit	1	67	104032	Magazine	1
4	100637	Screw M5 X 22	5	36	104050	Trigger Assembly	1	68	101330	Screw M5 X 12	2
5	101646	Cylinder Cap Unit	1	37	104044	Pin	1	69	104024	Pusher Pawl	1
6	101505	Seal, Cylinder Cap	1	38	104014	Arm Guide	1	70	104029	Pusher	1
7	101500	Deflector seal	1	39	104008	Lever	1	71	100774	Roll Pin	2
8	103092	PU SPACER	1	40	104043	Roll Pin	1	72	104025	Pin	1
9	101499	Spring	1	41	104042	Contact arm pawl	1	73	104027	Spring	1
10	100535	O-Ring	1	42	104047	Pin	1	74	104026	Feed Pawl	1
11	101502	O-Ring	1	43	104010	Spring	1	75	104030	Spring	1
12	101501	Head Valve Piston	1	44	103276	Rubber Washer	3	76	104028	Spring Ring	1
13	101504	O-Ring	1	45	104040	Step Pin	1	77	104031	Steel Channel	1
14	101503	O-Ring	1	46	104048	Protector	1	78	104036	Magazine Cap	1
15	101511	Cylinder	1	47	100484	O-Ring	1	79	104037	Step Pin	1
16	101577	O-Ring	1	48	101514	Bumper	1	80	100426	Washer	1
17	101513	Check Valve	1	49	101512	O-Ring	1	MOQ for items in the following categories is 10pcs, order quantities under 10pcs for these items will be adjusted accordingly 1. Orings – not included in the oring kits 2. Screws, bolts 3. Pins - roll pin, solid pins 4. Standard washers – not special washers. 5. Nuts			
18	100034	O-Ring	1	50	104012	Nose	1				
19	101509	Cylinder Ring	1	51	100015	Screw M6 X 25	4				
20	101576	O-Ring	1	52	104023	Screw M4 X 8	1				
21	104039	Main Piston Unit	1	53	103051	Washer	1				
22	101723	Frame	1	54	104011	Upper Contact Arm	1				
23	100040	O-Ring	1	55	104015	Spring	1				
24	101561	End Cap	1	56	104016	Lower Contact Arm	1				
25	101569	O-Ring	1	57	104019	Bushing	1				
26	101573	Spacer	1	58	104020	Torsion Spring	1				
27	101570	Hook	1	59	104021	Check Pawl	1				
28	101571	Washer	1	60	104018	Step Pin	1				
29	101572	C-Ring	1	61	104041	Contact Arm Cover	1				
30	101521	Trigger lock lever	1	62	101121	Screw M4 X 10	2				
31	101520	Spring	1	63	104022	Spring Washer M4	2				
32	101519	Trigger lock dial	1	64	104035	Bracket	1				